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A, CS-4741,4741P 4}

—) MISCELLANEOUS COVERS (1)

No nNote ZEHIRTE Name of Part &8 QTY " &
Part No. 4741 4741P Remarks
1 4740113600  BRiRE — Stud 2 2
2 4760111600 AR (AN — Slide Plate (Front) 1 1
3 4760GA0080 $t# ——————— Throat Plate 1 1
4 4760GE0080 AR () ———— Slide Plate (L) 1 1
5 4760GF0080 iR () —— Slide Plate (R) 1 1
6 7162111000 E# ———————— Face Plate 1 1
7 7162111300 mE —— Rubber plug 2 2
8 7162112600 XEE — — Thread Take-up Lever Cover 1 1
9 7162119600 @ (th) ——— Thread Guide (Center) 1 1
10 7162119700 #(F) ———— Thread Guide (Lower) 1 1
" 7162119800 HAREE R Guide Plate 1 1
12 7162311800 F 47 — Guide 1 1
13 7162312000 B ————————— Thread Guide 1 1
14 7162352000 HRF R —————— Oil Guard Plate 1 1
15 7162354800 Rk ————— Oil Guard Plate 1 1
16 C1041-0A KB R IF R % —— Stopper 1 1
17 C1051-0A B ———— Thread Guide 4 4
18 EJ1017-0A R —————— Spaser 1 1
19 EJ6049-0A <1 Pin 1 1
20 J1077-0A T ————— Rubber Plug 1 1
21 SEN1150300 ¥ -——— Rubber Plug 1 1
22 XB308006 iR Felt 1 1
23 ZSA13002 R ——————————— Screw (13/64-32%x4.2) 1 1
24 ZSB06006 P ——————— Screw (3/32-56 % 2.3) 2 2
25 ZSB09005 Bk ——— Screw (9/64-40x 5) 1 1
26 ZSB0g011 Rig —— Screw (9/64-40% 6.5) 1 1
27 ZSB09017 Bk ————— Screw (9/64-40 % 8) 1 1
28 Z25B09023 R & Screw (9/64-40x7) 1 1
29 2SB11029 Rk ————— Screw (11/64-40x7) 1 1
30 ZSC09009 [ §33 Screw (0/64-40 % 5.6) 1 1
31 25009021 Bk ———————— Screw (9/64-40x13) 2 2
32 ZSC11002 B ————— Screw (11/64-40%9) 1 1
33 ZSE11002 Rk Screw (11/64-40% 8) 1 1
34 ZSL15001 RiE— Nut (15/64-28) 4 4




B, CS-4741 CS-4741P HESHE (D) MISCELLANEOUS COVERS(2)
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B. CS-4741, CS-4741P

=) MISCELLANEOUS COVERS (2)

No NoTE -3 2 Name of Part BE5 QTY i &
Part No. 4741 4741P Remarks
1 4740827500  EEH ——— Connecting Rod 0 m
2 4741110100 i1 Arm 1 0
3 4741110101 A B Arm 0 1
4 4741110200 TR Bed 1 0
5 4760110201 K Bed 0 1
6 6220118100 = — Rubber plug 2 2
7 7162101301 2 — Rubber plug 1 1
8 7162111100 #3# ————— Side Cover 1 0
9 7162111101 B5 M f ———— Packing 1 0
10 7162111200 #E ————— Arm Side Cover 1 1
11 7162111201 B im¥ i ———— Packing 1 1
12 7162351902 Bh M ————— Oil Guard Plate 1 1
13 7162351903 B5 i E ———— Oil Guard 1 1
14 7162354500 HERERN — Guide 1 1
15 7165351901 B5 38 8 ————— Oil Guard Plate 1 1
16 A1013-0B ¥ ————— Rubber plug 1 1
17 A1013-1B M3 —— Rubber plug 3 3
18 A1077-0A KB E® ——  Oil Cap 2 2
19 EP1077-0B HE ————— Rubber plug 1 2
20 ZSB11029 Mg —— Screw (11/64-40%7) 11 5
21 25409002 ik ——————— Screw (9/64-40X6) 5 5



G CS=4741, Co-4741P ropsktE  MAIN SHAFT MECHANISM
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C. (©S-4741,GCS MAIN SHAFT MECHANISM

-4741P 1

No nNoTte FE{H-HRHE > {4 e Name of Part WTY w 23
Part No. 4741 4741P Remarks
1 6120354200 B E S ——— Oil Adjusting pin 1 1
2 6120354300 HEWEE %P —— Oil Adjusting Rubber 1 1
3 6120359400 fER$ ———— Plunger 1 1
4 6120359500 BEE ——————— Spring 1 1
5 6220354000 fE§f ——————— Connecting Screw 4) (4)
6 7162120101 L # ——————— Main Shaft 1 1
7 7162120301 LW FEE () —— Main Shaft Bushing, Center _— (1) (1)
8 7162120306 LFEYEES (h) (#) - Main Shaft Bushing, Center Asm. ————— 1 1
9 7162120400 £ ———— Thrust Collar 1 1
10 7162122300 B ————— Hand Wheel 1 1
11 7162130800 Bk E%E Belt pully 1 1
12 4760130900 Bk RES Belt pully (Lower) 1 1
13 7162131000 B E# ——— Cog belt 1 1
14 7162358000 B8 ™M —— Oil Pump Shaft 1 1
15 7162359300 B % MR ————— Plunger Thrust Plate 1 1
16 B1321-0A BRiDm — Spring Flange 3 3
17 BB62022Z BI% ik ——— Ball Bearing 1 1
18 BB6202ZZNR  HIk##K — Ball Bearing 1 1
19 BB6204ZZNR B ¥k#jF;k — Ball Bearing 1 1
20 EJ1103-0A ¥ % ————————— Bushing 1 1
21 EJ1106-2A th#f ————— Crank Cam 1 1
22 OP00600 o mB— — O-Rings 1 1
23 OPP00350 okR-—— — O-Rings 1 1
24 XB116003 ] Felt 1 1
25 ZSA11007 Rk —— Screw (11/64-40x 8) 2 2
26 ZSA15001 4k —————— Screw (15/64-28x 11) ——— 1 1
27 ZSA15044 5§ —————— Screw (15/64-28 x 18.5) _— 1 1
28 ZSA16010 B —— Screw (1/4-40 % 4.5) 1 1
29 ZSA16025 8 44 ————————— Screw (1/4-40% 6) 1 1
30 2SB08010 8 4% ——————— Screw (1/8-44 X 4.6) 1 1
31 ZSB15004 B4k ——— Screw (15/64-28x10.5) ——— 1 1
32 ZSB15006 R —— Screw (15/64-28 X 8.5) ———————— 1 1
33 ZSB15025 4 ————— Screw (15/64-28%12) ——————~ 2 2
34 ZSB15038 R — — Screw (15/64-28 X 11,5) ——————— 1 1
35 2SB18002 Rk ——— Screw (8/32-28 % 13) 1 1
36 ZSB18009 Rk — — Screw (9/32-28 X 9.8) 1 1




D, CS-4741,CS-4741P
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D. CS-4741,CS—-4741P s NEEDLE BAR & THREAD TAKE-UP LEVER MECHANISM

No nome SRIE 218 Name of Part BE® Q1Y & =t
Part No. 4741 4741P Remarks
1 4741190100 XxXF - ——— Thread Take—up Lever (1) 1)
2 4741190104 X (ES) ——— Thread Take-up Lever Com, ———— 1 1
3 6220354000 BE— Connecting Screw 1 1
4 7162110701 §1#&HER) ————— Needle Bar Crank Shaft ——————— 1 1
5 7162121000 §1 45 EE ————— Needle Bar Crank Rod 1 1
6 7162140100 i ——- Needle Bar 1 1
7 7162180800 XBBMW ————— Thread Take—up Slide Brock ————— 1 1
8 7162192100 XFREE —— Thread Take—up Lever Pin —————— 1 1
9 7162220800 #E —— Pusher 2 2
10 4760GD0079 #1# —————— Needle Clamp 1 1
11 C1074-0A §t#&ff —— Needle Bar Connection ——————— — 1 1
12 C1082-0A g% B8 ——— Needle bar Slide Block 1 1
13 C1143-0A HE ———— Pusher 1 1
14 EP4059-0A #E —— Pusher )] n
15 INDPX5-18 $## ———————— Needle (DP x5-18) 4 4
16 WH208009 EBE ———— Washer 1 1
17 XA300026 R ————— Oil Wick 1 1
18 XA300040 A ———— Oil Wick 1 1
19 XA300042 A8 —— Oil Wick (1) 1
20 XA300065 B ————— 0il Wick 1 1
21 25B09027 Wik —————— Screw (9/64-40x4) 4 4
22 ZSB09032 Rfk ———— Screw (0/64-40x8.5) 1 1
3 3

23 ZSB15025 B ————— Screw (15/64-28 X 12)



E, CS-4741,CS-4741P
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stElEERE NEEDLE BAR ROCKING MECHANISM
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E. CS-4741 CS-4741P _§ NEEDLE BAR LOCKING MECHANISM

No note BHRE 4 Name of Part T ER QTY H &=
Part No. 4741 4741P Remarks
1 4740271110 S ——— Holder 1 0
2 7162270100 iHtaas Needle Bar Guide Bracket — - 1 1
3 7162270104 #HEES (#8) — Needle Bar Guide Bracket Com, ————— 1 0
4 7162270110 SHEET — Needle Bar Bushing 1 1
5 7162270111 ¥ ————— Spring 1 1
6 7162270200 ERE#M ———— Needle Bar Vibrating Shaft ————— 1 0
7 7162270300 ERYE B EE —— Needle Bar Vibrating Shaft Bushing 1 1
8 7162270500 § 1B 35 /8 — Spacer 2 2
9 7162271000 BE® ———— Connecting Rod 1 0
10 7162271100 ##EE ——— Connecting Rod 1 0
11 7162271500 E®W ——————— Thrust Collar 1 1
12 7162274000 MBI EH (E) — Felt Holder (Upper) 1 1
13 7162274100 M TR (F) —— Felt Holder (Lower) 1 1
14 C1337-0A 1R &% — Hinge Screw 2 0
15 C1375-2A piif -2 — Holder 1 1
16 EJ1341-0A #ERYE B E ——— Needle Bar Vibrating Shaft Bushing (Front) 1 0
17 EP1179-0A p ————— 0il Guard 1 1
18 WB031001 BB —— Spring Lock Washers 5 5
19 XB314003 MW ———————— Oil Fek 1 1
20 XB314004 M —— Oil Felt 1 1
21 YB040022 i Pin 1 1
22 ZMJ04002 Bk ——————— Screw (M4-0.7 x 10) 2 0
23 ZSB06019 Bk — — Screw (3/32-56 % 3.2) 4 4
24 2SB08010 BER —————————— Screw (1/8-44x 4.6) 2 2
25 ZSB08012 Bk —————— Screw (1/8-44x3.5) 2 2
26 Z5B09018 Bk ——————— Screw (9/64-40% 6.5) 1 1
27 ZSB16004 Bk ——————— Screw (1/4-24 X 16) 1 1
28 ZSH15002 &k ———————— Screw (15/64-28 x 8) 1 1
29 ZSH15006 B — Screw (15/64-28 x 12) _ 1 1
30 ZSH16005 BR#k ————————— Screw (1/4-40 % 4.5) 2 2
3 ZSL.20002 B ——————— Nut (5/16-24) 2 0




b, Go-4741  GS=4T4 1P - BWEE PRESSRE BAR & KNEE LIFTER MECHANISM
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PRESSER BAR & KNEE LIFTER MECHANISM

Name of Part

=8 QTY

4741

47141P

KL

Remarks

7162150201
7162150400
7162150500
7162154800
7162270111
7162340101
7162340200
7162340400
7162343000
7162344008
7162344100
7162150700
4741GC0079
EJ4434-2A
EP1179-0A
EP1182-0B
OPP95150
4741150100
ZSA15020
ZSA15021
ZSB09003
Z5B15038
ZSF32005
Z5G12059
Z5G15062
ZSN32001

Wﬁﬁ ===== Hand Lifter Lever 1 1
HEXE — Bushing 1 1
¥ —————— Spring 1 1
HiEEFR B — Presser Bar Guide Bracket ————————— 1 1
HRRE ——— Spring Guide 1 1
L' $ 3 Spring 1 1
18 4#% £ A ——— Presser Bar Lifting Link ———— 1 1
M ———— Spring 1 1
BiEIR A8 ———— Side Connecting Bar 1 1
i — Lifting Lever Connecting Rod ————————— 1 1
B RE ————— Thread Releasing Plate ——————— 1 0
BRAE B Thread Releasing Plate B = 1 1
4% R 08 ——— Hand Lifter cam 1 1
) ——————— Presser Foot 1 1
M) —————— Spring Suspension 1 1
M3 ———— 0Oil Guard 1 1
Bl #EE ——— Oil Guard 1 1
O ———— O-Ring 1 1
i ————— Presser Bar 1 1
Rk ———— Screw (15/64-28 X 11) ————————— 1 1
R#f ——————— Screw (15/64-28 X 45) ——————r | 1
R ———————— Screw (9/64-40x 9) 1 1
R #h ————————— Screw (15/64-28 X 11,§) ————~  { 1
B —— Screw (1/2-28 x 49) 1 1
Rk —————— Hinge Screw 3 3
ﬁﬁ = ——per—e—mi—n Hinge chw 3 2
RIE Nut 1 1
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G. CS-4741, CS-4741P ﬂ%'%ﬁﬁﬁ FEED ADJUSTMENT MECHANISM
No note % ] in Name of Part

iy E® Q7Y W =
a o. 4741 4741P Remarks
1 4741165100 & ———————— Connecting Rod i 1
2 7162161100 B A HIE ——— Feed Regulator i 1
3 7162161800 ' B §kM —————— Lever Shaft 1 1
4 7162162100 {B]:R & 7E #h 1k #R — Reverse Block Stopper ———————— 1 1
5 7162164005 7| REAR (48) Dial Asm. 1 1
6 7162165200 & Spring 1 1
7 7162167000 ARETEHR Reverse Block 1 1
8 7162167200 BB 2 2
9 7162167300 BHREFEHR —— Guide Plate 2 2
10 7162168400 MisE — Eccentric Shaft 1 1
11 7162168700 FREEHEIE — Reverse Block Pin Link - 1 1
12 7165164100 W EHR —————— Dial Plate () (1
13 C1174-0A B/ ————————— Washer 1 1
14 E1158—-0A M — — Spring 1 1
15 E1170-0A 75 ¥ ——————— Feed Regulating Screw ~—————— 1 1
16 E1171-0A ESL Pin 1 1
17 E1172-2A 7 B & Dial (1) (1)
18 E1173-2A ## {E#R ————— Stopper Pin Releasing Lever _ 1
19 E1174-2A B ————— Spring 1 1
20 E4047-0A {3 8 9 2 5 Pin 1 1
21 EJ1160-0A Bl#E1] ————— Reverse Sewing Lever 1 1
22 EJ4115-0A X /R ———— Guide Plate 1 1
23 J1077-0A ;M3 ———————— Rubber Plug 1 1
24 OP00100A O M 10A ——— O-Rings ¢ 10 1 1
25 WA059005 ERME —————— Washer 1 1
26 WG000010 NI B ———— Spring Washer 1 1
27 ZMH05002 Rk —————— Screw (M5% 0.8 X 6) 2 2
28 ZMJ05001 Rk — — Screw (M5x0.8 X 14) 1 1
29 2SB11015 ik —————— Screw (11/64-40x 85) ———————— 1 1
30 ZSB11028 Bk — — Screw (11/64-40x 10) ————————— 1 1
31 ZSB11029 R &k Screw (11/64-40% 7) 5 5
32 ZSB12011 Rk — — Screw (3/16-28 x 6.5) 1 i
33 ZSB12017 [ $°3 — Screw (3/16~28 X 15) 1 1
34 ZSB15006 [ § Screw (15/64-28 X 8.5) _— 3 3
35 ZsB15016 R — — Screw (15/64-28 X 135) ———————— | 1
36 28815037 Rk ————— Screw (15/64-28 x11.5) - _— 1
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Ho CS-4741,CS-4741P TehxpbEE (—)  LOWER FEED MECHANISM (1)
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H. CS-47404741P TER:E (=) LOWER FEED MECHANISM (1)

No nNoTe 15 iz Name of Part &E® Q1Y - 3
Part No. 4741 4741P Remarks

1 4746160800 E M MA(ZE) — Feed Rock Shaft Grank (Left) ————— 1 1

2 4760160200 HiEHR ——————— Feed Connecting Link 1 1

3 4760160400 ., ;X ¥i#) —————— Feed Rock Shaft 1 1

4 EJ4018—-0A " E}EIR ————— Feed Connecting Link 1 1

5 EJ4041—0A ~ {ERI¥HFIE® ———— Feed Rock Shaft Bushing _ 2 2

6 EJ4044—0A EBW ————————— Thrust Collar 2 2

7 EJ4047-0A EH S ——— Feed Rock Shaft Crank Pin ~ —_— 1 1

8 EJ4048-0A R Bl #R(sh) —— Feed Rock Shaft Crank (Middle) 1 1

9 RE000060 ERIM E-Ring 2 2

10 ZMG05075 W& —————— Screw (M5%0.8x7) 2 2

11 ZSA16010 Bk ——————— Screw (1/4-40% 45) 4 4

12 2SA16033 Bk ————————— Screw (1/4-24 x 1.5) 2 2

13 2SB12015 WM&k —————— Screw (3/16-28x 12) 2 2

14 ZSB16004 BRE& ———— Screw (1/4-24x16) 1 1



|, CS-4741,CS-4741P  TH3HE# (0) LOWER FEED MECHANISM (2)
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CS-4741,4741P T #B;
T

() LOWER FEED MECHANISM (2)

No note BEi4-5 Name of Part E% Q1Y R
Part No. 4741 4741P Remarks
1 4740827500 EEHF ——————— Connecting Rod 0 m
2 4760160100 EH B (GKF) —— Feed Base (Horizontal) ~————-——  — 1 1
3 4760162100 #¥ AW/ ———— Feed Base Cover 1 1
4 4760162200 #KE ————— - Bearing Cover 2 2
5 4760163800 %A (LETF) —— Feed Base (Vertical) 1 1
6 4760163900 X B PR ——— Feed Base Guide Plate ——————— 1 1
7 4760165300 R ———— Lever 0 1
8 4760165500 b idd ] — Bevel Gear 1 1
9 4760165600 SXIER® ——— Bevel Gear 1 1
10 4760165800 MR ES Bearing Holder 1 1
11 4760166100 FE iR ————— Spacer 1 1
12 4760168400 =R GF | Pin 0 1
13 4760168500 b ] Pin 0 1
14 4760168600 ERWMEEE)ER -— Connecting Link 0 1
15 4760170300 XA BB ———— Feed Eccentric Driving Shaft _— 1 1
16 4760170900 EHEOH — Feed Eccentric Cam Shaft _— i 1
17 4760172700 EHAR — Feed Base Bridge 0 1
18 4760175100 EH RS A% — Spiral Gear (Feed Drive) ———————— 1 1
19 4760175700 R hEER Bearing Holder 1 1
20 4760175800 AR EREN I E — Feed Eccentric Driving Shaft Bushing —-— 1 1
21 4760176200 B EA Bearing Holder 1 1
22 476017620A @ ———— Washer 1 1
23 4760GB0079  X¥ B ————— Feed Dog 1 1
24 BB101905CH ¥ MEK — Ball Bearing 1 1
25 BNF-J1010W Fet#hK ———— Needle Bearing 4 5
26 TC10008180 EBW ——— Collar 3 3
27 WAO050017 ———— Washer 0 1
28 WH210016 Washer 1 1
29 WH210030 —————— Washer 2 2
30 ZMGC03022 —————————— Screw (M3x 0.5 X 6) 8 8
31 ZMH03001 Wk ———————— Screw (M3x05x4) 0 1
32 ZMH04001 Bk ——— — Screw (M4x0.7x4) 6 6
33 ZMH05001 Rk ———— Screw (M5x 0.8 X 5) 2 2
34 ZMH05003 B — Screw (M5X 0.8 X 8) 1 1
35 ZMJ04029 B —————— Screw (M4x0.7x8) 4 4
36 ZMJ06008 B ——————————— Screw (M6 % 1.0 X 10) 4 8
37 ZML04006 BRI ———————— Nut (M4x0.7x3) 0 1
38 ZSJ08002 R —— Screw (1/8-40 X 6.5) 2 2
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J. CS-47414741P B HOOK SADDLE MECHANISM
No nNoTe iﬁﬁﬁi gﬁ%ﬁ Name of Part EH Q7Y ®" =

Part No. 4741 4741P Remarks
1 4740187400  #IBH#R —————— Spiral Gear 2 4
2 4740350305 #Wh W) —— Oil Reservor Asm. 2 2
3 4740350306 EWHBE) —— Oil Reservor Asm. 2 2
4 4740354100 R IFHTERE —— Oil Adjusting Screw 4 4
5 4760185105 BER (X)) — Hook Asm. 4 4
6 4760185910 E8(Z-1D Hook Saddle(Left-Front) ———— 2 2
7 4760186010 £ (B-AD Hook Saddle(Rigrt-Front) ————————— 2 2
8 4760186200 EH ———— Block 2 2
9 4760188000 E®E —————— Bushing 4 4
10 7162360000 [ | Nut 4 4
1 474035030A £8 88 ———— 0il Reservor ) 2
12 4740350308 £ WHB ———— Oil Reservor @ 2
13 C7006—0A B — Bobbin 4 4
14 EJ6013-0A X ————— Bushing 4 4
15 EJ6015-0A 4 BE —— Openner Crank 4 4
16 EJ6016—0A 4§ —————— Openner 4 4
17 EJ6018-0A 4 HIER® — Openner Link 4 4
18 EJ6076-2A {5 ————— Connecting Screw (4) 4
19 EJ6077-0A 4=ﬂmﬁm¥ ——— Opener Crank Stud 4 4
20 WA049002 FEUE ————— Washer 4 4
21 WA050017 ———————— Washer 8 8
22 WAO058004 B ——————— Washer 4 4
23 WG000005 BE ——— Washer 4 4
24 WH209007 ————— Washer 4 4
25 WH209025 B —————— Washer 4 4
26 XA300010 H ﬁ ——————— Oil Wick 8 8
27 ZMHO05015 R ——— Screw (M5 X% 0.8 X 12) 4 4
28 ZMJ05018 BR& ——————— Screw (M5 X 0.8 x 25) 12 12
29 ZSA15021 Wi ————— Screw (15/64-28%x45) ——————————— 8 8
30 ZSA16010 Rk ————— Screw (1/4-40x 45) 12 12
3 25B09018 B# —— Screw (9/64-40 % 6.5) 12 12
32 ZSB09022 Rk ——— Screw (9/64-40 X 8) 4 4
33 ZSK12007 -] Hinge Screw (3/16-32) —————— 4 4
34 Z2SL.12003 BRI ——- Nut (3/16-32 x 3) 4 4




K. C5-4741,C5-4741P TifisE  LOWER SHAFT MECHANISM
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K. CS-47414741P F L
No nNoTe 4

OWER SHAFT MECHANISM

Name of Part E® Q1Y K3
Part No. 4741 4741P Remarks

1 4760131300 E 8 Pin 1 1
2 4760133400 B E® ———— Timing Belt 1 1
3 4760175200 Z X BB M ¥ — Spiral Gear (Feed Drive) —————————— 1 1
4 4760180100 T — — Lower Shaft 1 1
5 4760180400 THE®(E) - Lower Shaft Bushing (Left) ~————-— 1 1
6 4760180600 FEAM(K) — Spiral Gear (Large) 1 1
7 4760180700 A (/N) —— Spiral Gear (Small) 1 1
8 4760187505 BESS — Belt Pully (Single Flange) 1 1
9 4760187506 B B ## ——— Belt Pully (Double Flange) ——————— 1 1
10 4760187600 B ————— Spiral Gear 4 4
11 476018010A THI(AT) ———— Lower Shaft (Front) 1 1
12 4760180108 T H(A]) ———— Lower Shaft (Rear) 1 1
13 476018090A B R A& — Bearing Holder 1 1
14 4760180908 B E A IEE —— Bearing Holder 1 1
15 BB60002Z REWME — Ball Bearing 3 3
16 BB6203ZZNR B Ball Bearing 1 1
17 BBSC0039ZZNR 3 ¥ M & Ball Bearing 1 1
18 EJ4014-0A RO ———— Bushing 1 1
19 EJ4016-0A {§ 1008 ————— Eccentric Wheel 1 1
20 EJ4020~-1A THEE (D) —— Lower Shaft Bushing Complete (Middle) — 1 1
21 EJ4060—0A T #idh % I —— Bearing Holder 1 1
22 EJ4061-0A ¥k J ————— Bearing Cover 1 1
23 EJ4121-0A WP ——————— Spring 1 1
24 EJ4237-0A &k — — Spring 1 1
25 EJ4238-0A I MR ————— Spring Holder 1 1
26 EJ4240-0A EBEE ———— Plunger 1 1
27 RE000050 EXH{1 M ————— E-Ring 1 1
28 TC10008180 E® ———— Collar 3 3
29 YA050120 M Pin 1 1
30 ZMHO04001 Rék ————— Screw (M4x0.7) 6 6
31 ZMHO05001 B ——— Screw (M5 0.8) 6 6
32 ZMJ05008 Bk ———————— Screw (M5 0.8 x 10) 2 2
33 ZSA11016 Rk ——————— Screw (11/64-40% 10) _— 2 2
34 ZSA16020 Bk —————— Screw (1/4-40 X 5.5) 4 4
35 ZSA16025 L § — Screw (1/4-40% 6) 8 8
36 ZSA16029 Bk ————— Screw (1/4-40% 3.5) 8 8
37 ZSB08010 Bk ——— Screw (1/8-44 % 4.6) 1 1
38 25C09006 Bk — — Screw (9/64-40 % 8) 3 3
39 ZSH15002 L Screw (15/64-28 X 8) 1 1
40 ZSH15006 Bk — Screw (15/64-28% 12) ————— 1 1
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MECHANI SM
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L. CS-4741, CS-4741P ¥R 1R SIS (% UPPER_THREAD TENSION REGULATOR MECHANISM
No note %# 'ar' 218 Name of Part #® QTY % &
art No. 4741 4741P Remarks
1 4740310100 RERWE — Tension Stud 1 1
2 4740310504 LRE SR (EE) — Mounting Plate Com. 1 1
3 4740310505 843 B S 3845 (#41) - Thread Tension Regulator Asm. — 1 1
4 4740310700 R — Tension Releasing Plate —_ i 1
5 4740310800 M« —————— Thread Take-up Spring —————— 1 1
6 4740310900 Y ———————— Thread Take-up Spring —————— 1 1
7 4740311600 il ——————— Thread Guide 1 1
8 4740312510 mipe — — Tension Releasing Pin 1 1
9 4740312520 MR ——— Tension Releasing Pin 1 1
10 4740314100 B IR EE R4 & — Thread Tension Stud 2 2
1 4740314700 [ §1 Stud 1 1
12 4740315604 AR AR —————— Tension Controller Disk Set 2 2
13 4740315700 BRI ————— Tension Releasing Spring _—_ 1 1
14 4760312500 B # ———— Tension Releasing Pin 1 1
15 7162310300 SR ————————— Nut (1/4-40) 1 1
16 7182311000 RN B3R — Stopper 1 1
17 7162312200 BRH — — Tension Releasing Pin 4 4
18 7162312300 M ¥ ——————— Tension Spring 1 1
19 7162312400 B8 ————— Tension Releasing Pin (small) ——————- 1 1
20 7162313200 BB ———— Spacer 1 1
21 7162314000 B AR R4k -—— Thread Tension Stud 2 2
22 7162314204 BERBEME ——— Tension Controller Disk Set - 1 1
23 7162314304 BB ————— Tension Controller Disk Set — 1 1
24 7162314400 RAEE — Thread Take—up Spring Guide 1 1
25 7162314500 5 7B — — Thread Tension Post 1 1
26 7162314600 xEE — Collar 1 1
27 4740310508 F¥HB ————Block 1 1
28 474031050C 5 5 & — Spacer 1 1
29 A1021-0A Wk — Tension Spring 4 4
30 A1025-0A B H1#x ———— Tension Regulator Disk _— 8 8
3 A1034-0A % BM ——— Tension Regulator Presser Disk —————- 4 4
32 A1042-0A B/ ————— Tension Disk Stopper 4 4
33 E1025-2A B g ——————— Tension Regulator Disk ——————— 2 2
34 ZSA08003 B#k ———— Screw (1/8-44 % 3.6) 2 2
35 ZSB09007 Bk ——— Screw (9/64-40 % 7.5) i 1
36 25809016 R ————————— Screw (9/64-40 % 6) 1 1
37 ZSB09070 B$% — — Screw (9/64-40 x 6) 1 1
38 ZSB09098 B8 ———— Screw (9/64-40x 14) 2 2
39 Z25B11029 Bk ————— Screw (11/64-40x 7) 1 1
40 Z25G09004 g #h ——————— Hinge Screw 2 2
41 ZSL11007 iRE — — Nut (11/64-40) 4 4
42 ZSN11001 BRIl —————— Nut (11/64-40) 4 4
43 ZSR16007 3 ——— Tension Thumb Nut (1/4-40) ————— 4 4
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M. CS-4741, CS-4741P |5 (=)

REAR PULLER MECHANISM (1)

No noTe b4 iz Name of Part B8 qTY ~E i
Part No. 4741 4741P Remarks
1 4740825500 B ——————— Lever 0 1
2 4740825600 #§ ————————— Shaft 0 1
3 4740825700 B ——————— Bracket 0 1
4 4740825800 BHE ————— Bushing 0 1
5 4740825900 K —————— Gasket 0 1
6 4740826000 Bghgh4 — Puller Drive Lever 0 1
7 4740826200 EERIE —— Bracket 0 1
8 4740826300 % —————— Side Cover 0 1
9 4740826400 HES — — Gasket 0 1
10 4740828000 EH ——————— Joint 0 1
11 4740828100 {EFB# ——— Connecting Shaft 0 1
12 4740828200 12 7+ 81§ —— Puller Lifting Lever 0 1
13 EV1516-0A n Pin 0 1
14 FH1308-0A H#HF ————— Plate 0 1
15 FH1424—0A 1 T 6 Pin 0 1
16 FH1500-0A [EEBRI ——— Shaft 0 1
17 FH1501-0A [ ] Nut 0 1
18 FH1502-0A HRRZE — Bracket 0 1
19 FH1503-0A BB — Collar 0 1
20 FH1504—0A R - — Spring 0 1
21 FH1506-0A BB ———— Collar 0 1
22 FH1507-0A BA#FE ——— Puller Lifting Lever 0 1
23 FH1521-0A #E ——— Bushing 0 1
24 OAGM121803 i $f ————— Oil Seal 0 1
25 RB200100 CE{1M ——  C-Ring 0 1
26 SEN4751030 mE Plug 0 1
27 WA069002 BB ————— Washer 0 1
28 WG000012 BB ———— Spring Washer 0 1
29 YA040130 % Pin 0 2
30 YA050120 8 Pin 0 1
31 ZMF 18002 B ———— Screw (M18x 1.5) 0 1
32 ZMH05002 B —— Screw (M5 0.8 X 6) 0 1
33 ZMH06003 Bk ——————— Screw (M6Xx 1.0) 0 1
34 ZMJ04004 Bk — Screw (M4 x0.7) 0 1
35 ZMJ04007 - ¥ Screw (M4x0.7) 0 1
36 ZMJ05001 Rk Screw (M5x 0.8 X 14) 0 4
37 ZMJ05008 Bk — Screw (M5 X 0.8) 0 2
38 ZMJ06002 Rk — Screw (M6 % 1.0) 0 1
39 ZMJ08008 Bk — Screw (M6 X 1.0 % 10) 0 1
40 ZML04009 B ————— Nut (M4x0.7) 0 1
41 ZML06001 B — Nut (M6 % 1.0) 0 1
42 ZSB11029 Bk Screw (11/64-40%7) 0 4
43 2SG11113 Bk — Screw (11/64-40 x 3.8) 0 1
44 25G11114 g ———————— Screw (11/64-40%15) ———— 0 1
45 25G20008 B — Screw (5/16-24%7) 0 1
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N, CS-4741,C5-4741P fatmbEtE (2) REAR PULLER MECHANISM (2)

'\i‘(’lf
‘ EV1433-0A
ZSB14008 ‘
] D
WH106002X ~ ! ¥ Evisi7-0a ZMJ(Q4002X
EV1432-0AX ) H S
BNB-65X S ., P
A\ D
i 3 2
EV1431-0A Q) SEN Gyg ZMLOBOO2X2
o %) @& @
@\\ Q‘ & (& S '3 WA08900]1
WH10600 éﬁi 6 ,J”" Q< _FHI515-0A
A 0
FH1514-0A 251141
FHi -DAX3

EH1286-0A
25014049 ZMJ0400

(8) FH1509-1A | ‘
(¥ ‘II A
4O

Z5B0800SX
4740826100

ZSB| 1070
*

ZMH04003

/ LK 84-1AX6
‘ p LK1583-1AX6 X8
’ % ro—m b
<> 1)
@ 15
S "7} é\l’ FH1284-0A

\\\\‘ FH1513-0A iy
FH1208 WA40024x4 >

N\

-0
S EVi510-0A

® /4/4\
WH2080 %é 2
A

RE00Q070 ) @é/)
/
Z
S~/ ¢ FH -0A
~

FH1289-0AX3 ® A _ZSC09006X
LK1584- Axeb wrd EH1280-0A
LE10G3-1AX0 3¢ @‘ T\_ZSC09006X3

Catge- A EH1281-0A
EH1285-0A \ é\g‘f FH1284-0A
N
D \/ 0

N\_ZSB0B0Q9X
28



N. ©S-4741, CS-4741P |58 (=)

REAR PULLER MEGCHANISM (2)

No noTe 7 Name of Part =B QTY & &
Part No. 4741 4741P Remarks
1 4740826100 o M B R —— Connecting Plate 0 1
2 BNB-65 R 8’ ————— Bearing 0 2
3 EH1280-0A ¥ ;¥ ———————— Clutch Housing 0 1
4 EH1281-0A BEEM ——— Bearing 0 1
5 EH1285-0A iR —— Plate 0 1
6 EH1286—0A HEWE ———— Spring 0 1
7 EH1515-0A B3} ——— Bushing 0 1
8 EV1431-0A #HEH ———— Connecting Bar 0 1
] EV1432-0A HFH¥k ———————— Bearing Sleeve 0 2
10 EV1433-0A B Nut 0 1
11 EV1510-0A B Shaft 0 1
12 EV1517-0A WA R — Bracket 0 1
13 FH1284—0A Bm =/ —— Bearing 0 2
14 FH1289-0A WP ——— Sleeve 0 6
15 FH1505-0A FRBRE — Pear Puller Holder 0 1
16 FH1509-1A LB ———— Puller Cover 0 2
17 FH1511-0A BEBH (£E) ——— Rear Puller Gear 0 1
18 FH1513-0A B ¥ —————— Bushing 0 1
19 FH1514-0A ¥y 3} —————— Bushing 0 1
20 LK1583-1A W ——— Spring 0 12
21 LK1584-1A TE# Pin 0 12
22 RE000070 ERIEAE —— E-Ring 0 1
23 WA040024 BB 0 4
24 WA089001 o 0 1
25 WH106002 -y 0 3
26 WH208013 | —————— Washer 0 1
27 ZMHO04001 4k ——————— Screw (M4x0.7) 0 2
28 ZMH04003 Bk ————— Screw (M4x0.7) 0 1
29 ZMJ04002 Bk — Screw (M4 X 0.7 X 10) 0 2
30 ZMJ04005 iR Screw (M4x0.7x12) 0 1
31 ZMJ04008 [ § — Screw (M4x0.7) 0 4
32 ZMJ06008 B4k —————— Screw (M6 % 1.0) 0 1
33 ZML08002 B ———————— Nut (M8 x1.25) 0 2
34 ZSB08009 Bk — Screw (1/8-44x 8) 0 6
35 ZSB11070 $F &k ———————— Screw (11/64-40x3) 0 1
36 Z2SB14008 Rih — Screw (7/32-32x17) 0 1
37 25C09006 B &h ————————— Screw (9/64-40x 8) 0 6
38 ZSD14009 Rk — Screw (7/32-32x21) 0 1
39 ZSL14007 I —————— Nut (7/32-32x10) 0 1
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0. CS-4741,CS-4741P |5 =) REAR PULLER MECHANISM (3)

No note FEHHE FH4 Name of Part E% QTY T &=
Part No. 4741 4741P Remarks
1 4740270104 4t B (#5S) —— Needle Bar Guide Bracket Com. — 0 1
2 4740270201 BEIEE (1) - Needle Bar Vibrating Shaft (1) ———— 0 1
3 4740270202 BB M (2) —— Needle Bar Vibrating Shaft (2) ———— 0 1
4 4740272800 RN ¥ 3 B ——— Bushing (Front) 0 1
5 4740825100 & By ———— Crank 0 2
6 4740825200 BT — Connecting Rod 0 1
7 4740825300 &S —— Crank 0 1
8 4740825400 EEF — Connecting Rod 0 1
9 4740827500 #FEHF ——— Connecting Rod 0 1
10 4740827600 B — Bracket 0 i
11 4740827700 THBE - — Bracket 0 1
12 4740827800 ReE —— Plate 0 1
13 4740827900 B - — Thresd Releasing Plate ————————————— 0 1
14 4740828300 XER — Holding Plate 0 1
15 4740828400 5 f ——————— Clamping Plate 0 1
16 4740828500 TR ——— Clamping Plate 0 1
17 7162270500 §1 45 7538 ;B R — Spacer 2 2
18 BNHK12122 B4t A& ————— Needle Bearing 0 1
19 FH1284-0A B = —— Bearing 0 2
20 FH1289-0A BF ————— Sleeve 0 6
21 FH1291-1A THEMKE ——— Shaft 0 1
22 FH1292-1A B — Plate 0 1
23 FH1294-1A ARNERE Bushing 0 1
24 FH1295-1A ERHEXE Bushing 0 1
25 FH1299-1A & & Pin 0 1
26 FH1512-1A FT & —————— Rear Puller 0 1
27 LK1583-1A Mk ———— Spring 0 12
28 LK1584-1A )| Pin (] 12
29 WH210019 9ol — Washer 0 2
30 YA050120 i:| Pin 0 2
31 YB040022 2] Pin 1 1
32 ZMJ04002 Bk ———— Screw (M4x0.7x10) 0 2
33 ZMJ06008 B 4k ———————— Screw (M6 x 1.0) 0 2
34 ZSB06019 Bk —— Screw (3/32-56 x 3.2) 4 4
35 ZSB08009 R4k —————— Screw (1/8-44x 8) 0 6
36 25B11015 Rk — — Screw (11/64-40%85) ———— = 0 1
37 2SB11029 2 4k —————— Screw (11/64-40x7) 0 2
38 Z5B11070 ik ——————— Screw (11/64-40%3) 0 1
39 2SB15016 8 # —————— Screw (15/64-28%135) ——— = 0 3
40 25009028 R $h ———————— Screw (9/64-40x7) 0 2
41 25G16029 #X § ———————— Hinge Screw 0 3
42 ZSL16010 B ———— Nut (1/4-24) 0 3
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P, C5-4741,CS-4741P BEERHR (-)  OIL LUBRICATION MECHANISM (1)
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75J09002 %)

6120357005 &
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P. CS-4741, CS-4741P B3 2 (—)

OIL LUBRICATION MECHANISM (1)

No wote 73 TH20 Name of Part B’ Q1Y ® =
Part No. 4741 4741P Remarks
1 6120357005 W8 () ————— Oil Wick Asm. 1 1
2 6220354000 {8 ————— Connecting Screw 3 3
3 7162111500 R Oil Box 1 i
4 7162111600 HE ———Cover 1 1
5 7162120201 = ————— Three Way Joint 1 1
] 7162351600 R Plate 1 1
7 7162352700 BHEE ——— Cord Holder 1 1
8 7162353400 HEMEEIR ————- Holder 1 1
9 7162354000 it Adaptor 1 1
10 7162354200 1t ————— Check Valve 1 1
11 7162354300 B/ ——Holder 1 1
12 7162357005 82 ($) ——— Oil Wick Asm. 1 1
13 7165351907 M ——— - Spring 1 1
14 8162353100 M ——— Spring 1 1
15 EJ1367-0B 7H8¥ (81) —— Oil Reservior Asm. 1 1
16 EP4169-3A il Pin 1 1
17 OBMO00040 F b3 Ball 1 1
18 XA300240 jh# ———————- Oil Wick 1 1
19 XB344002 i ———————— Oil Felt 1 1
20 XP300150 HEHE ———— Oil Tube 1 1
21 XP300480 HES ——— Oil Tube 1 1
22 XP500370 HEH —— Oil Tube 1 1
23 ZMB04022 Rk ————— Screw (M4x0.7x15) 2 2
24 ZSB11027 Bk ——————— Screw (11/64-40 % 16) 2 2
25 ZSB11029 Rk ———————— Screw (11/64-40x 7) 2 2
26 Z5J09002 Rk ———————— Screw (9/64-40 % 6) 1 1
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Q, CS-4741,CS-4741P

34

WEREE (2)

Z8B09012
EJ4170-0A
ZSB11029
EJ4171-0A
7162357305

XP300120

o

!!!!gﬁﬁa,
7

1162357205

XP300180

7162352400 /:"f'/ 5§/ 7162352700 5—

828y xP300080

7162352700
Z5B11028
EJ1374-0A
EJ1364-0A 7162355000
7162355004

OIL LUBRICATION MECHANISM (2)

7162352700
s
XP300090

s
Slg

. ZSB11029
\\‘ N i o =
£5811029 ‘fﬁ")\‘ SN ‘\“} 7162352700
7162357105 N
& N |7162362300
mo /qi/ C SB11029 7162354900
) ,/" XP300065 |
/y XP300250 (@) 1365-0A
‘ 75811029 =l
XA300430 &
EJ1374-0A
XB| 11006 ZSB09007 2SB09038

XA300150



Q. CS-4741, CS-4741P fil; 2 ()
No noe BEHE £§£$%

OIL LUBRICATION MEGHANISM COMPONENTS (2)

Name of Part E% QTY " =
Part No. 4741 4741P Remarks
1 7162352300  ;H & BEPR ————— Holder 1 1
2 7162352400 & EIR ——— Holder 2 2
3 7162352700 EHRHEEL — Cord Holder 5 5
4 7162354900 TR — Holding Plate 1 1
5 7162355000 HEEE R Mounting Plate (1) (1)
6 7162355004 HEEER (84) - Mounting Plate Asm. 1 1
7 7162357105 R () Oil Wick Asm. 1 1
8 7162357205 i () Oil Wick Asm. 1 1
9 7162357305 JHER () Oil Wick Asm. 1 1
10 EJ1363-0A MEEE ———— 0il Pipe Joint () (1)
11 EJ1364-0A BRI ———— Holder 1 1
12 EJ1365-0A B ———— Filter 1 1
13 EJ1374-0A Kk ————— Wire Clamp 2 2
14 EJ4170-0A MR 0Oil Pipe Joint 3 3
15 EJ4171-0A HE R ——— Holder 1 1
16 XA300150 A ——— Oil Wick 1 1
17 XA300430 pi:f ) Oil Wick 1 1
18 XB111008 M ———————— 0Oil Felt 1 1
19 XP300080 B 5 Oil Tube 1 1
20 XP300100 S Oil Tube 1 1
21 XP300120 HER Oil Tube 1 1
22 XP300180 HER Oil Tube 1 1
23 XP300250 HAEH ——— Oil Tube 1 1
24 XP300300 HE R Oil Tube 1 1
25 XP300065 HER Oil Tube 1 1
26 XP300090 MR 0il Tube 1 1
27 ZSB09007 Rk — Screw (9/64-40 X 1.5) 1 1
28 ZSB09012 Wi — Screw (8/64-40 % 4.5) 1 1
29 ZSB09038 iR 4 Screw (9/64-40x 5) 1 1
30 ZSB11028 i —————— Screw (11/64-40x10) 2 2
31 ZSB11029 Rk ————— Screw (11/64-40%7) 9 9
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R, CS-4741,CS-4741P  B# (=) ACCESSORIES (1)

A7025-0A

jhA0es EP7050-0A
C7001-0A

‘f4/%‘§22»——A7010—0A ‘,\L\\
ATD10-1A
A7010-2A
-0A
Aroti-o 7162912600

il

f—INDPXS-IS
D—ZMTD5001
ii ii N WA059003
TN T

F7022-0A A7040-0A
EJ7026-1A

fiE;;;a <;%§£§3 AT012-1A

C7006-0A
6120916000
EJ7026-0A

o .o 2 .o%%

% % o2 EH7012-0A
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R. CS-4741, CS—4741P Bﬁﬁs—z ACCESSOREIS (1)
No note B - Zig Name of Part

T EE® Q1Y R i3
Part No. 4741 4741P Remarks
1 6120916000 &8 ————— Head Hinge 2 2
2 7162912600 & REF ———— Adjusting Plate 1 1
3 A7000-0A ITR% ——— Accessory Box 1 1
4 A7010-0A B2 F (/N) —— Screw Driver (small) 1 1
5 A7010-1A B F (th) —— Screw Driver (middle) 1 1
6 A7010-2A BE#EF (X) Screw Driver (Large) 1 1
7 A7011-0A 213 1) Nail 4 4
8 A7012-1A HE (d) Oiler 1 1
9 A7025-0A #£ K ————————— Head Rest Wood 1 1
10 A7040-0A #4258 41 ——— Bobbin Winder 1 1
11 C7001-0A HEEE ———— Cover 1 1
12 C7006-0A BH —————— Bobbin 6 6
13 EH7012-0A HE (K) —— 0il Can 1 1
14 EJ7026—0A R iR ————— Vibration Preventing Rubber — 2 2
15 EJ7026-1A Bh iR & B ———— Vibration Preventing Rubber —————— 2 2
16 EP7050-0A 8% ————— Thread Stand 1 1
17 F7022-0A HERE ———— Rubber Hinge 2 2
18 INDP x 5-18 $t —————————— Needle DP x 5-18 8 8
19 TLA025 7RAMRF (2.5mm) — Hexagonal Wrench Key (2.5mm) ————— 1 1
20 WA059003 TEE —— Washer 2 2
21 ZMT05001 KRk ————— Wood Screw 2 2
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S, C5-4741,CS5-4741P fiter (Z) ACCESSORIES(2)

EJ7032-0A

7582001 4
¥A050002  ZSBI1050

2

EJ4109-0A
O——EJ4108-0A

EJ7043-0A

EJ7042-0A ‘ WA059003

ZMT05003

EJ7015-0A

‘ 2 ® > 7162335109
: EJ7038-0A
N~ . Q —EJ7031-0A
’ RE000090 " G EJ7033-0A
ZSA15038 i - Sa
> @ \
EJ7035-0A ZSD20007 \T
ZSL15002 4740912000
A A7034-0A
/
-7 ZSD15007
//// o~ 28020007
. - )
r// F——A7036-0A S T
| % ] // - N P
. EJ7030-0A ..
! J \\///
L /.
A7037-1A

38 A7037-0A

ZMB04016

ZSB15018




S. CS—4741, CS—-4741P i (=

ACCESSOREIS (2)

No noTE ¥ IE - I-%:3 Name of Part &® QTY R
Part No. 4741 4741P Remarks
1 4740912000 ‘ﬁﬂ!‘(ﬁ? #) — Oil Pan (for Rear Puller) 0 1
2 7162335105 3 A ————Belt Cover A 1 1
3 7162335200 Ez#ﬁ B — Belt Cover B 1 1
4 7162335800 R¥® C—————Boelt Cover C 1 1
5 7162335900 BE¥ED - — Belt Cover D 1 1
6 A7034-0A HHERR —————Knee Lifter Crank 1 1
7 A7036—0A EETE ————— Retainer 1 1
8 A7037-0A FHEPN: — Knee Guird 1 1
9 A7037-1A ISy 5 —Knee Plate 1 1
10 EJ4108-0A ﬁ _ Magnet 1 1
11 EJ4109-0A BB ———— Spacer 1 1
12 EJ7015-0A ‘F;m#! Oil Pan 1 0
13 EJ7030-0A M5 (#8) — Knee Lifter Asm. 1 1
14 EJ7031-0A M¥E ——————— Spring 1 1
15 EJ7032-0A IR EE ——— Knee Press Lifter Rod Asm. 1 i
16 EJ7033-0A RiRER — —Knee Lifter Shaft 1 1
17 EJ7035-0A AR ———————Knee Lever Rod 1 1
18 EJ7038-0A MR ———— Rotating Lever 1 1
19 EJ7042-0A b §:if Fekt 1 1
20 EJ7043-0A BHR Felt 1 1
21 RE000090 ERNM ——E-Ring 1 1
22 WA059002 e ——— Washer 2 2
23 WA059003 ERE —  Washer 2 2
24 ZMB04016 B ————————— Screw (M4x 0.7 %X 10) 1 1
25 ZML04001 W ——————— Nut (M4x0.7) 1 1
26 ZMT05003 ARk ——— - Wood Screw 2 2
27 ZSA15038 Bk ————— Screw (15/64-28 % 28) 2 2
28 ZSB11050 Wik — — Screw (11/64-40 X 10.5) ————— 2 2
29 ZSB15018 Rk —————— Screw (15/64-28 X 12) 2 2
30 ZSB20014 R — — Screw 1 1
31 ZSD15007 Bk ——————— Screw (15/64-28 X 14) 1 1
32 Z25D20007 Bk ———————— Screw (5/16-18 X 16) 3 3
33 ZSL15002 B8 ——————— Nut (15/64-28) 2 2

39



T. CS-4741,4741P $ 1Bt %E GAUGE PARTS LIST
1L YL T g AiRE BlRE
THROAT PLATE FEED DOG PRESSER FOOT | SLIDE PLATE(L) | SLIDE PLATE(R)
A oy % % S_ >
/
1/4-1/4-1/4
4760GA0064 4760GB0064 4741GC0064 4760GD0064 4760GE0064 4760GF0064
(6.4 % 6.4 X6.4)mm
1/4-5/16-1/4
(6.4%7.9%6.4)mm 4760GA0079 4760GB0079 4741GC0079 4760GD0079 4760GE0079 4760GF0079
1/4-3/8-1/4
4760GA0095 4760GB0095 4741GC0095 4760GD0095 4760GF0095 4760GE0095
(6.4 X9.5 %X 6.4)mm
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U. CS-4740, CS-4740P FH R EBHER (1/4)

NUMERICAL PARTS—LIST (1/4) _

TR HE TR RE TR HE FHRE R
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
4740113600 2 4740827500 18 .30 4760168500 18 7162111201 4
4740187400 20 4740827600 30 4760168600 18 7162111300 2
4740270104 30 4740827700 30 4760170300 18 7162111500 32
4740270201 30 4740827800 30 4760170900 18 7162111600 32
4740270202 30 4740827900 30 4760172700 18 7162112600 2
4740271110 10 4740828000 26 4760175100 18 7162119600 2
4740272800 30 4740828100 26 4760175200 22 7162119700 2
4740310100 24 4740828200 26 4760175700 18 7162119800 2
4740310504 24 4740828300 30 4760175800 18 7162120101 6
4740310505 24 4740828400 30 4760176200 18 7162120201 32
4740310700 24 4740828500 30 4760180100 22 7162120301 6
4740310800 24 4740912000 38 4760180400 22 7162120306 6
4740310900 24 4741110100 4 4760180600 22 7162120400 6
4740311600 24 4741110101 4 4760180700 22 7162121000 8
4740312510 24 4741110200 4 4760185105 20 7162122300 6
4740312520 24 4741150100 12 4760185910 20 7162130800 6
4740314100 24 4741165100 14 4760186010 20 7162131000 6
4740314700 24 4741190100 8 4760186200 20 7162140100 8
4740315604 24 4741190104 8 4760187505 22 7162150201 12
4740315700 24 4746160800 16 4760187506 22 7162150400 12
4740350305 20 4760110201 4 4760187600 22 7162150500 12
4740350306 20 4760111600 2 4760188000 20 7162150700 12
4740354100 20 4760130900 6 4760312500 24 7162154800 12
4740825100 30 4760131300 22 6120150800 12 7162161100 14
4740825200 30 4760133400 22 6120354200 6 7162161800 14
4740825300 30 4760160100 18 6120354300 6 7162162100 14
4740825400 30 4760160200 16 6120357005 32 7162164005 14
4740825500 26 4760160400 16 6120359400 6 7162165200 14
4740825600 26 4760162100 18 6120359500 6 7162167000 14
4740825700 26 4760162200 18 6120916000 36 7162167200 14
4740825800 26 4760163800 18 6220118100 4 7162167300 14
4740825900 26 4760163900 18 6220354000 6 7162168400 14
4740826000 26 4760165300 18 7162101301 4 7162168700 14
4740826100 28 4760165500 18 7162110701 8 7162190800 8
4740826200 26 4760165600 18 7162111000 2 7162192100 8
4740826300 26 4760165800 18 7162111100 4 7162220800 8
4740826400 26 4760166100 18 7162111101 4 7162270100 10
4740827500 4 4760168400 18 7162111200 4 7162270104 10



U. CS-4740, CS-4740P ZH SRR B HEERK (2/4)

NUMERICAL PARTS—LIST (2/4)

SHRE =F FHRIE = > FHREE =} FHRE =85
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
7162270110 10 7162352300 34 4760GF0080 2 C1375-2A 10
7162270111 10,12 7162352400 34 A1013-0B 4 C7001-0A 36
7162270200 10 7162352700 32 ,34 A1013-1B 4 C7006—-0A 20 36
7162270300 10 7162353400 32 A1021-0A 24 E1025-2A 24
7162270500 10,30 7162354000 32 A1025-0A 24 E1158-0A 14
7162271000 10 7162354200 32 A1034-0A 24 E1170-0A 14
7162271100 10 7162354300 32 A1042-0A 24 E1171-0A 14
7162271500 10 7162354500 4 A1077-0A 4 E1172-2A 14
7162274000 10 7162354800 2 A7000-0A 36 E1173-2A 14
7162274100 10 7162354900 34 A7010-0A 36 E1174-2A 14
7162310300 24 7162355000 34 A7010-1A 36 E4047-0A 14
7162311000 24 7162355004 34 A7010-2A 36 EH1280-0A 28
7162311800 2 7162357005 32 A7011-0A 36 EH1281-0A 28
7162312000 2 7162357105 34 A7012-1A 36 EH1285-0A 28
7162312200 24 7162357205 34 A7025-0A 36 EH1286—-0A 28
7162312300 24 7162357305 34 A7034-0A 38 EH1515-0A 28
7162312400 24 7162358000 6 A7036-0A 38 EH7012-0A 36
7162313200 24 7162359300 6 A7037-0A 38 EJ1017-0A 2
7162314000 24 7162360000 20 A7037-1A 38 EJ1103~0A 6
7162314204 24 7162912600 36 A7040-0A 36 EJ1106-2A 6
7162314304 24 7165164100 14 B1321-0A 6 EJ1160-0A 14
7162314400 24 7165351901 4 BB101905CH 18 EJ1341-0A 10
7162314500 24 7165351907 32 BB6000Z2Z 22 EJ1363—-0A 34
7162314600 24 8162353100 32 BB620227 6 EJ1364-0A 34
7162335105 38 474031050B 24 BB6202ZZNR 6 EJ1365—-0A 34
7162335200 38 474031050C 24 BB6203ZZNR 22 EJ1367-0B 32
7162335800 38 474035030A 20 BB6204ZZNR 6 EJ1374-0A 34
7162335900 38 474035030B 20 BBSCO0039ZZNR 22 EJ4014-0A 22
7162340101 12 4741GC0079 12 BNB-65 28 EJ4016-0A 22
7162340200 12 476017620A 18 BNF-J1010W 18 EJ4018-0A 16
7162340400 12 476018010A 22 BNHK1212Z 30 EJ4020-1A 22
7162343000 12 476018010B 22 C1041-0A 2 EJ4041-0A 16
7162344008 12 476018090A 22 *C1051-0A 2 EJ4044-0A 16
7162344100 12 476018090B 22 C1074-0A 8 EJ4047-0A 16
7162351600 32 4760GA0080 2 C1082-0A 8 EJ4048-0A 16
7162351902 4 4760GB0079 18 C1143-0A 8 EJ4060—0A 22
7162351903 4 4760GD0079 8 C1174-0A 14 EJ4061-0A 22
7162352000 2 4760GE0080 2 C1337-0A 10 EJ4108-0A 38
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NUMERICAL PARTS—LIST (3/4)

U. CS-4740, CS-4740P ZHIMEREHNEE 3/4)
= 31

FHRE THRB ¥ Fhanes =8 21 TR ¥
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
EJ4109-0A 38 EV1517-0A 28 RE000060 16 XB308006 2
EJ4115-0A 14 F7022-0A 36 RE000070 28 XB314003 10
EJ4121-0A 22 FH1284-0A 28 .30 RE000090 38 XB314004 10
EJ4170-0A 34 FH1289-0A 28 30 SEN1150300 2 XB344002 32
EJ4171-0A 34 FH1291-1A 30 SEN4751030 26 XP300065 34
EJ4237-0A 22 FH1292-1A 30 TC10008180 18 ,22 XP300080 34
EJ4238-0A 22 FH1294-1A 30 TLAO25 36 XP300090 34
EJ4240-0A 22 FH1295-1A 30 WA040024 28 XP300100 34
EJ4434-2A 12 FH1289-1A 30 WA049002 20 XP300120 34
EJ6013-0A 20 FH1309-0A 26 WAQ50017 18 .20 XP300150 32
EJ6015-0A 20 FH1424-0A 26 WA059002 38 XP300180 34
EJ6016-0A 20 FH1500-0A 26 WA059003 36 ,38 XP300250 34
EJ6018-0A 20 FH1501-0A 26 WA059004 20 XP300300 34
EJ6049-0A 2 FH1502-0A 26 WAO059005 14 XP300480 32
EJ6076—-2A 20 FH1503-0A 26 WA069002 26 XP500370 32
EJ6077-0A 20 FH1504-0A 26 WAO089001 28 YAQ040130 26
EJ7015-0A 38 FH1505-0A 28 WB031001 10 YA050120 22 26,30
EJ7026-0A 36 FH1506-0A 26 WG000005 20 YB040022 10,30
EJ7026-1A 36 FH1507-0A 26 WG000010 14 ZMB04016 38
EJ7030-0A 38 FH1509-1A 28 WG000012 26 ZMB04022 32
EJ7031-0A 38 FH1511-0A 28 WH106002 28 ZMC03022 18
EJ7032-0A 38 FH1512-1A 30 WH208009 8 ZMF18002 26
EJ7033-0A 38 FH1513-0A 28 WH208013 28 ZMG05075 16
EJ7035-0A 38 FH1514-0A 28 WH209007 20 ZMH03001 18
EJ7038-0A 38 FH1521-0A 26 WH209025 20 ZMHO04001 18 22,28
EJ7042-0A 38 INDP x 5-18 36 WH210016 18 ZMHO04003 28
EJ7043-0A 38 INDPX5-18 8 WH210019 30 ZMH05001 18 22
EP1077-0B 4 J1077-0A 2,14 WH210030 18 ZMHO05002 14 26
EP1179-0A 10,12 LK1583-1A 28 ,30 XA300010 20 ZMHO05003 18
EP1182-0B 12 LK1584-1A 28 .30 XA300026 8 ZMHO05015 20
EP4059-0A 8 OAGM121803 26 XA300040 8 ZMHO06003 26
EP4169-3A 32 OBM00040 32 XA300042 8 ZMJ04002 10 ,28,30
EP7050-0A 36 OPO00100A 14 XA300065 8 ZMJ04004 26
EV1431-0A 28 OP00600 6 XA300150 34 ZMJ04005 28
EV1432-0A 28 OPP00350 6 XA300240 32 ZMJ04007 26
EV1433-0A 28 OPP95150 12 XA300430 34 ZMJ04008 28
EV1510-0A 28 RB200100 26 XB111006 34 ZMJ04029 18
EV1516-0A 26 RE000050 22 XB116003 6 ZMJ05001 14,26



U. CS-4740, CS—-4740P FTH-SRISEAE KM ER (4/4)

NUMERICAL PARTS—LIST ( 4/4)

Faes HE TR 11 TR A& TR A
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
ZMJ05008 22 26 ZSB09022 20 ZSF32005 12
ZMJ05018 20 ZSB09023 2 ZSG09004 24
ZMJ06002 26 ZSB09027 8 ZSG11113 26
ZMJ06008 18 ,26,28,30 ZSB09032 8 ZSG11114 26
ZML04001 38 ZSB09038 34 ZSG12059 12
ZML04006 18 ZSB09070 24 ZS5G15062 12
ZML04009 26 ZSB09098 24 ZS5G16029 30
ZMLO06001 26 ZSB11015 14 30 ZSG20008 26
ZML08002 28 ZSB11027 32 ZSH15002 10 ,22
ZMT05001 36 ZSB11028 14 34 ZSH15006 10,22
ZMT05003 38 ZSB11029 2 41424 ZSH16005 10
ZSA08003 24 ,26,30,32 ZSJ08002 18
ZSA11007 6 34 ZSJ09002 4 32
ZSA11016 22 ZSB11050 38 ZSK12007 20
ZSA13002 2 ZSB11070 28 .30 ZSL11007 24
ZSA15001 6 ZSB12011 14 ZSL12003 20
ZSA15020 12 ZSB12015 16 ZSL.14007 28
ZSA15021 12,20 ZSB12017 14 ZSL15001 2
ZSA15038 38 ZSB14008 28 ZSL.15002 38
ZSA15044 6 ZSB15004 6 ZSL16010 30
ZSA16010 6,16,20 ZSB15006 6.14 ZS120002 10
ZSA16020 22 ZSB15016 14 .30 ZSN11001 24
ZSA16025 6 .22 ZSB15018 38 ZSN32001 12
ZSA16029 22 ZSB15025 6.8 ZSR16007 24
ZSA16033 16 ZSB15038 6.16

ZSB06006 2 ZSB16004 10,16

ZSB06019 10,30 ZSB18002 6

ZSB08009 28 30 ZSB18009 6

Z5SB08010 6 ,10,22 ZSB20014 38

Z5SB08012 10 ZSC09006 22 28

ZSB09003 12 ZSC09009 2

ZSB09005 2 ZSC09021 2

ZSB09007 24 34 Z5C09028 30

ZSB09011 2 ZSC11002 2

Z5B09012 34 ZSD14009 28

ZSB09016 24 ZSD15007 38

ZSB09017 2 ZSD20007 38

ZSB09018 10,20 ZSE11002 2
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[. CS-4T740, CS-4740P SHERR HOOK SADDLE MECHANISM COMPONENTS
S (o)
& } ::: ZMI04005%3
s N0,
& D)
R I TR(CZ>CR TPy 2
WA050011 § = =D & |
ZMJ05018 RS ‘ o) 8 © _ZMJ05018
§ o [ &P %; . L) .0:’,
0 | €
ZMJ04005x%3 5 -' & 3kt 'i;lil’ ‘@I“’ &
12 ¢ M ( S WAQ50011
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4140186200 < AQ’Q, : 4740187400 S':\/‘ AT
ZMJ05018 /3 Ne<e (€ S A0 9002 4760187400 P
WAQ50017 d_l'% > Q 4
@}K\/ ZMHOS015 g G ) i & c6018-0a OO |
i 8] N i S e &
— 4‘ * P -1 | N o = \-/
(Ce>CH ¥ < D> b 521858007 (:'%; w2000 (D) (<
_~' e :, D Q Q o
T8 4140350308 /|7 XA30001 G g Bus263224 -
& S I :
40350305/ 8 .° 712281(817000 1"5 o %
?gU }S’/]é EJ60T1-0A S k= ZMH050 1
AN < WAD59004 ~GT <] ZSA1502]
ZSL12003 \\th 4740187300
ESD bt
e SR AL N
15 <

ZSL 17004 A 1050 16X
T = WA050017x
l:%gz

@ WH209025

(D)
\%)’ BJ6013-0A

N

)

& PSR - e

b 4740187300 (CZ~>C<,_)
- 4740350308 ¥ N\ EJ6076-2A £\ 4740350306 -
/—’E”EE[KQ/{?( 4740350306/ 8 {78 158090 18x3 \_%@
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